

March 2, 2005

BFF Foam Corp
12851 No. 5 Road
Richmond, B.C.
V7A 4E9

Attention: Ms Lynn Pritchette

Dear Ms Pritchette:

Re: Report No. 3072852 – State of California Technical Bulletin 117 Section D Test

On February 18, 2005, Intertek Testing Services NA Ltd./Warnock Heresy conducted a test program on behalf of BFF Foam Corp. The purpose of the testing was to confirm that the submitted samples of seat cushion and back, identified as "PDG" cushions and backs, manufactured by BFF Foam Corp, met the requirements of *State of California Technical Bulletin 117 Section D*.

Once conditioned, the samples were tested in accordance with the Technical Bulletin for the "Smoldering Screening Test". The Technical Bulletin states that, "If all test specimens have a greater than 80% non-smoldered residue, they will be recorded as a 'Pass' result for the smoldering cigarette test. If 2 or more test specimens have less than 80% non-smoldered residue, they will be recorded as a 'Fail'".

The results of the tests are as follows:

Cushion:

Sample No.	Pre Test Weight	Post Test Weight	Pass / Fail
1	1.2	1.2	Pass
2	1.2	1.2	Pass
3	1.2	1.2	Pass

Back:

Sample No.	Pre Test Weight	Post Test Weight	Pass / Fail
1	0.8	0.8	Pass
2	0.8	0.8	Pass
3	0.8	0.8	Pass

1...2



The samples of "PDG" cushions and backs, manufactured by BFF Foam Corp, therefore met the requirements of *State of California Technical Bulletin 117 Section D*.

Yours truly,

INTERTEK TESTING SERVICES NA LTD
Warnock Hersey

Tested and

Reported by:



Greg Philp
Technician
Construction Products Testing

Reviewed by:



Michael van Geyn, A.Sc.T.
Manager
Fire Testing & Technical Programs

GP/bjm